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$OdYLis. CERTIFICATE Al E4 5 

CERT l F l CATE NO. E201 101-01 41 -000141 ( 5006262) L/C NO. (P/O NO.) PO1103083800 
41 8 Od * B 71 

CoMMoo 1 TY . E.R.w STEEL PlPE S ~ A H  SeAHSteelCorp. PLEsA 

~ 1 8 3 4  (341 O1 A11 5'- T jC nt 
SPEC l F  ICAT l ON . AP I 5LB PSLI IASTM A53B( 2007) HEAD OFF l CE , BONGNAE-DONG IGA , JUNG-GU, SEOUL , KOREA SH l PPER DUFERCO SA 

POHANG PLANT , 14-1, JANGHEUNG-DONG, NAM-GU, POHANG 

NO. 

' 
X 0.375 " X 6.120 M 

X 0.375 " X 6.120 M 

ATEO ON TH I S CERTI F I CATE MAY CAUSE SAFEN 

HEAT NO. 

(BATCHNO.) 

C035587 
(SIKY232090) 

Et 9 
TyPE 

*1 

%BE 

+ ñ 1 +  

OROER SlZE 

24 " X 0.500 " X 6.120 M 

H l  3 

REMARK 

CONFIRM TO NACE NORM MR0175( LAST EOITION) 
*ERW' CHEM l CAL COMPOS I T I ON , HEAT TREATMENT ANO HARONESS ONLY 

3 0 k  QUANTITY 

+? $ 
PCS 

4 

& 72 01 
TOTAL LENGTH 

24 480 M 

80b(M/T)  
WE l GHT 

4.578 
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ggnjgs CERTIFICATE 41 Tt A i  9 Z 
CERT l F l CATE NO. . E201 101 -01 41 -0001 41 ( 5006262) L/C NO. (PiO NO ) PO1103083800 
Al E g A o 71 

COMMOD I TY . E.R.w STEEL P 1 PE S ~ A H  SeAH Steel Corp. PLEsA 

XII S 3 4 (?)A11 Ot lril &!" T X S xt 
SPEC l F ICAT l ON AP I 5LB PSLI IASTM A53B( 2007) HEAD OFF ICE ; BONGNAE-DONG IGA, JUNG-GU, SEOUL, KOREA SH l PPER DUFERCO SA 

POHANG PLANT ; 14-1 , JANGHEUNG-DONG , NAM-GU , POHANG 

NO 

NO. 

7 1 9  

SPEC 

5 

HEAT NO. 

(BATCH NO. ) 

S687194 
(SIKY261190) 

SQ21901 
(SIKZ011040) 

SQ20519 
LSIKZ011050) 

SB89728 
(SIKZ062050) 

HEAT NO 

(BATCH NO.) 

S887194 

gt c,t 
TypE 

*1 

BBE 

6BE 

BBE 

BBE 

x ~ ~ 1 3  
ORDER S l ZE 

20 " X 0.250 " X 6.120 M 

24 ' X O 375 ' X 6.120 M 

HYDROSTATIC 
TEST 

1 2 

REMARK 

CONF IRM TO NACE NORM MR0175(LAST EDITION) 
*ERW CHEM l CAL COMPOS I T I ON , HEAT TREATMENT AND HARDNESS ONLY 
f DSAW CHEM l CAL COMPOS I T I DN AND HARDNESS ONLY 

3 3 QUANTI TY 

N 

- D  

T 

- 
*2 

G 

1°sec 

PSI 

540 

L 3 
PCS 

2 

97 

24 " X O 375 " X 6.120 M 

20 " X 0.250 " X 6.120 M 

S 

y 

G 

42.840 M 

306.000 M 

7 

50 

V D  

C M  
U E  
A N  
L S  

u & O  

G 

6.027 

24.223 

6 2 01 
TOTAL LENGTH 

12.240 M 

593.640 M 

%Sk(M/T) 
WE l GHT 

0.968 

83.51 3 

F 

A 
T 
T 
E 

I N  
I 

N N  
G 

G 

S 

O 
C 
K 

C 

l 
O 
N 

R M  
I I L H O E A E R R L L E L  

S G  
I N  
D E  
U T  

~ A I G  

GAUSS 

30 

G 

B 

N 
D 
1 
N 

*3 

D 

I 
F 
T 

C 

U 
S 
H 

F 

A 
R 
1 
N 
G 

F 

N 
G 
E 

R F  

A V A  
E T  
R T  
S E  
E N  

I 
N 
G 

ZINCCOATING 
TEST 

wElGHToF 
ZINCCOAT 

I N G  

CHEM l CAL COMPOS I T I ON( %) 

3 

C.S 

*4 

D 

E 
Q 

*6 
MAX 

MIN 

H 

9 

3 
ALK 

*5 

TENS I LE TEST 
(Gage Length 50mm) 

c l s , l  M,, 

2 

I 
R 

*9 

l MPACT 
TEST 
(D HARD- 

NESS 

HRC 

22 

P I S  
3 

TENSILE 
STRENGTH 

psi 

60200 

RGY 

Joule 

HEAT 
TREAT 
MENT 

- 
SN 

*11 

ENE-SHEARTEST 
AREA 

% 

C u N I C i M o  

*8 

YIELD 
STRENGTH 

ps '  

35500 

*7 

E.L 

% - 
*10 

26 

15 

2 2 2 2 3 3 3  

2 

N b T l  C E Q ~  

120 

65 

30 

14 

30 

5 

40 40 40 15 80 
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PAGE 3 1  5 DATE OF ISSUE 2011.01 24 

SgAjgb CERTIFICATE Al %k A i  9 Z 

CERT l F l CATE NO. . E201 101-0141-000141 (5006262) L/C NO. (P/O NO. ) PO1103083800 
xi1 8 '3 
CoMMoDlTY . E.R.w sTEEL PlPE S ~ A H  SeAH Steel Corp. Z s T i E i t  PLEsA 

q l B F t 4  (%Al al a T 7c S xt 
SPEC l F l CATl ON AP I 5LB PSLI /ASTM A53B( 2007) HEAD OFFICE , BONGNAE-DONG IGA, JUNG-GU, SEOUL, KOREA SH l PPER DUFERCO SA 

POHANG PLANT , 14-1 , JANGHEUNG-DONG , NAM-GU, POHANG 

NO. 

l1 

l2 

NO. 

~ I F  
SPEC 

9 

ATED ON TH I S CERTI F I CATE MAY CAUSE SAFETY 
OR PERSON( S) WHO DEL l BERATELY MODI F I ES 

HEAT NO. 

(BATCH NO. ) 

S8871 94 
(SIKZ062060) 

SB90181 
(SIKZ062140) 

SQ23029 
(SIKZ071020) 

SP84435 
(SIKZ071040) 

HEAT NO 

(BATCH NO. ) 

S887194 
( S I  KZ062060) 

$t Et 
TyPE 

*, 

BBE 

€BE 

BBE 

BBE 

x ~ ~ 1 3  
ORDER S IZE 

20 " X 0.250 " X 6.120 M 

20 " X 0.375 " X 6 120 M 

HYDROSTATIC 
TEST 

1 2 

REMARK 

CONF l RM TO NACE NORM MR0175( LAST ED I T I ON) 
*ERW CHEMICAL COMPOSITION, HEAT TREATMENT ANO HARDNESS ONLY 
*OSAW'CHEM I CAL COMPOSI TI  ON AND HARDNESS ONLY 

$1 3 QUANTITY 

N 

D - 
T 

*2  

G 

'OSec 

Dsl 

540 

L $1 
PCS 

52 

2 

20 ' X 0.375 " X 6.120 M 

20 " X 0.375 " X 6.120 M 

E 
S 

G 

654.840 M 

104.040 M 

107 

17 

V D  

S M  
U E  
A N  
L S  

l U & O I  
N N  

G 

76.472 

12.150 

3 01 
TOTAL LENGTH 

318.240 M 

12.240 M 

5 0 k ( M / T )  
WE l GHT 

25,192 

1.429 

F 

A 
T 
T 
E 

I N  

G 

G 

S 

O 
C 
K 

C 

E 
I 

N 

R M  
- 1 I L H O E A E R R L L E L  

S G  
I N  
D E  
U T  

~ A I G  
L s -  

O M  
GAUSS 

30 

G 

B 

N 
D 
I 
N 

*3 

D 

I 
F 
T 

C 

U 
S 
H 

F 

A 
R 
I 
N 
G 

F 

A 
N 
G 
E 

R F  

V A .  
E T  
R T  
S E  
E N  

I 
N 
G 

ZlNCCOATlNG 
TEST 

WEIGHTOF 
ZINCCOAT 

-ING 

CHEM l CAL COMPOS I T I ON(%) 

$ 
C.S 

*4 

E 

*6 
MAX 

MIN 

H 
P 

$ 
ALK 

*5 

TENSILE TEST 
(Gage Length 50mm) 

0 
I 
R 

*9 

T 

l MPACT 
TEST 
( -0 

I I 
HARO- 
NESS 

HRC 

22 

5 

I 

P 

3 

TENSILE 
STRENGTH 

Dsi 

60200 

65550 

RGY 

Joule 

c 

HEAT 
TREAT 
MENT 

- 
SN 

*11 

G 

ENE-SHEARTEST 
AREA 

% 

sI C ~ N ~ C ~ M ~  

*8 

YIELD 
STRENGTH 

35500 

47860 

2 

*7 

E.L 

% - 
* l o  

33 

26 

15 
14  

2 2 2 2 3 3 3  

2 
2 

v 

120 

65 
65 

N ~ T ,  CEQ 

30 

14  
16 

30 

5 
5 

40 

2 

40 40 

TRTRTR 

15 80 

2 1 1 



S ~ A H  SeAH Steel Corp. 

X 0.500 " X 6.120 M 

X 0.500 " X 6,120 M 

SB91 263 
l6 (SIKZ281010) BBE 20 ' X 0.250 " X 6.120 M 36 220.320 M 17.441 

NO. 

a$ 

OR PERSON( S) WHO DEL l BERATELY MOD I F I ES 

HEAT NO 

(BATCH NO.) 

HYDROSTATIC 
TEST 

N 

T 

- 
*2 

'OSec 

PSI 
S 

V D  

U E  
A N  
L S  

y " ' 0 I  

F 

T 
T 
E 

I N  

N N  
G 

S 

D S M A O P S G N  
C 
K 

C 

l 
O 
N 

R M  
I I L H O E A E R R L L E L  

I N  
D E  
U T  

~ A I G  

L Y -  
GAUSS 

30 

B 

D 
I 
N 

*3 

D 

I 
F 
T 

C 

S 
H 

F 

R 
I 
N 
G 

F 

U A A V A  
N 
G 
E 

R F  

E l  
R T  
S E  
E N  

I 
N 
G 

ZINCCOATING 
TEST 

WEIGHTOF 
Z I N C C O A T  

CHEMlCAL COMPOS IT ION( %) 

3 
j 

- ' N G ~ ? ~ ~ ~  

* 4  

5 

*6 
MAX 

2 

*5 

TENSI LE TEST 
(Gage Length 50rnrn) 

I 
R 

*9 

l MPACT 
TEST 
( U  

I I 
HARD- 
NESS 

HRC 

22 

TENSILE 
STRENGTH 

Psl  

RGY 

Joule 

c 

HEAT 
TREAT 
MENT 

- 
SN 

*11 

ENE-SHEARTEST 
AREA 

% 

I 

C ~ N ~ C ~ M ~  

*e 

YIELD 
STRENGTH 

PS l 

2 

sI p 

*7 

E L  

YO - 
* l o  

~n S 

26 

2 2 2 2 3 3 3  3 

120 

v 

30 

N ~ T ~  C E Q D  

30 40 40 40 15 80 
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g%Ajyli CERTIFICATE 
41 q Y g z 

CERT l F  ICATE NO. . E201 101-0141-000141 (5006262) L/C NO (P/O NO.) PO1103083800 
141 5 Od * B 71 

COMMoDlTY . E.R.w sTEEL PlPE S ~ A H  SeAHSteelCorp. O],,,,, . PLEsA 
4 1 s ~ t 7 - i  (.;E141 ot Al1 5'" T x z xt 
SPECIF ICAT ION AP I 5LB PSLl IASTM A53B( 2007) HEAD OFF ICE ; BONGNAE-DONG IGA, JUNG-GU, SEOUL, KOREA SH l PPER DUFERCO SA 

POHANG PLANT , 14-1 , JANGHEUNG-DONG , NAM-GU , POHANG 

NO. 

l7 

NO. 

7 1 5  

ATED ON THIS CERTIFICATE MAY CAUSE SAFETY 
OR PERSON( S) WHO DEL 1 BERATELY MOD I F I ES 

$1 C,t 
TypE 

*1 

BBE 

HEAT NO. 

(BATCHNO.) 

SB91265 
(SIKZ281020) 

HEAT NO 

(BATCH NO ) 

3 n l f  
ORDER SlZE 

20 " X 0.250 " X 6.120 M 

HYDROSTATIC 
TEST 

1 2 

REMARK 

CONF l RM TO NACE NORM MR0175( LAST ED I T I ON) 
*ERW CHEM l CAL COMPOS I T I ON, HEAT TREATMENT ANO HARDNESS ONLY 
*DSAW CHEM l CAL COMPOS I T I ON ANO HARONESS ONLY 

f 3 QUANTITY 

N 

. D  

T 

*2 

' O s e c  

PSI 

L f 
PCS 

36 

E 
1 

V D  

S M  
U E  
A N  
L S  

U & O  
- N N  

0 72 01 
TOTAL LENGTH 

320 M 

M/T) 
WE l GHT 

17.441 

F 

A 
T 
T 
E 

I N  
I 

G 

S 

O 
C 
K 

C 

I 
O 
N 

R M  
I I L H O E A E R R L L E L  

S G  
I N  
D E  
U T  C A I G  
L s  

GAUSS 

30 

B 

N 
D 
I 
N 

M -  
*3 

D 

1 
F 
T 

C 

U 
S 
H 

F 

A 
R 
I 
N 
G 

R F  

V A  
E l  
R T  
S E  
E N  

I 
N 
G 

F 

A 
N 
G 
E 

ZINCCOATING 
TEST 

WEIGHTOF 
ZINCCOAT 

-ING 

CHEM l CAL COMPOS I T I ON(%) 

3 

$ 
C.S 

*4 

E 

*6 
MAX 

'2 

3 
ALK 

*5 

TENSILE TEST 
(Gage Length 5Omm) 

I 
R 

*9 

1 MPACT 
TEST 
( 

1 1  
HARO- 
NESS 

HRC 

22 

TENSILE 
STRENGTH 

D S '  

RGY 

Joule 

c 

HEAT 
TREAT 
MENT 

- 
SN 

*11 

ENE-SHEARTEST 
AREA 

% 

s i  
1 

C ~ N ~ C ~ M ~  

*8 

YIELD 
STRENGTH 

2 

p 

*7 

E.L 

% - 
*10 

S 

26 

2 2 2 2 3 3 3  3 

120 

v 

30 

N ~ T ~  CEQ 

30 40 40 40 15 80 


